
 
 
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN DIEGO REGION 

Item 7 
Supporting Document No. 1 
December 16, 2015 

   
 

 
TENTATIVE ORDER NO. R9-2015-0091 

 
MASTER RECYCLING PERMIT FOR THE CITY OF SAN DIEGO  

NORTH CITY WATER RECLAMATION PLANT,  
SAN DIEGO COUNTY  

 
The Discharger, as described in the following table is subject to waste discharge and 
other requirements as set forth in this Order: 

Table 1. Discharger Information  

 
The discharge by the City of San Diego Public Utilities Department from the 
discharge points identified in Table 2 is subject to waste discharge and other 
requirements as set forth in this Order. 

Table 2. Discharge Location 
Discharge Point Effluent Description Hydrologic Area of Discharge 
[...]
(e.g., 2-1/2 inch diameter on the potable system and 2 inch diameter on the recycled 



 
 
 
Attachment B December 16, 2015 
Rules and Regulations for Recycled Water Use 
   

B-8 
 

Item 7 
Supporting Document No. 1 
December 16, 2015 

water system) such that the potable system cannot accidentally be used on the recycled 
system and vice versa. 

 
D. All vehicles used in transporting recycled water must be clearly marked with typical 

signage that reads: “CAUTION: RECYCLED WATER - DO NOT DRINK”  in English and 
Spanish.  The Discharger shall conduct annual inspections of the trucks to ensure that all 
requirements in this Order are being met and that recycled water is being used in 
compliance with the requirements of this Order. 
 

E. Vehicles used for transportation or distribution of recycled water, or for street sweeping 
must be equipped with an air gap to ensure backflow protection. 
 

F. The use of recycled water for street sweeping or construction shall comply with the 
appropriate local storm water ordinance.  Typical compliance measures include 
preventing overspray, ponding, or runoff of recycled water from the use area. 

G. Haulers shall be required to enter the date and amount collected on the fill station log 
sheet during each visit.  Include locations the recycled water will be used and 
approximate amounts.  
 

H. For Hydrant Meter Filling Stations, ensure the meter is shut off before disconnecting the 
fill line and make sure no water is leaking from the meter or hydrant. 

 
I. For Gate Access Filling Stations ensure no water is leaking from the fill pipe or hose and 

securely re-lock the gate after leaving the filling station. 
 

J. A truck or tank that has contained material from a septic tank or cesspool shall not be 
used to distribute recycled water. 
 

IV. Rules and Regulations for Use of Recycled Water for Fire Fighting 
 
A Unused recycled water must not be released into streams, rivers, or waterways. 

 
B Fire hydrants supplied with recycled water must be clearly identified by purple paints, 

signs, tags, stencils or other such labeling, in order to notify firefighters that the fire 
hydrants are supplied with recycled water.   
 

C Fire truck tanks must be disinfected following the use of recycled water for firefighting, 
since fire trucks could be used to distribute drinking water during civil emergencies. 
 

D Firefighting personnel must be adequately trained in safe use of recycled water.  New and 
current firefighting personnel must receive periodic refresher courses regarding proper 
handling and use of recycled water. 



 
 
 
 

 

Item 7 
Supporting Document No. 1 
December 16, 2015 

ATTACHMENT C- INFORMATION SHEET 

TENTATIVE ORDER NO. R9-2015-0091 
 

MASTER RECYCLING PERMIT FOR THE CITY OF SAN DIEGO  
NORTH CITY WATER RECLAMATION PLANT,  

SAN DIEGO COUNTY 
 
This Information Sheet includes the legal requirements and technical rationale that serve as 
the basis for the requirements of Tentative Order No. R9-2015-0091(Order). 

I. PERMIT INFORMATION 

 The following table summarizes administrative information related to the facility. 
 

Table 1.  Facility Information 

WDID 9 000000730 

Discharger City of San Diego Public Utilities Department 

Name of Facility North City Water Reclamation Plant  

Facility Address 

4949 Eastgate Mall  

San Diego, CA 92121 

San Diego County 

Facility Contact, Title and 
Phone 

Mr. Ernesto Molas, 858-824-6000 

 

Mailing Address 9191 Kearny Villa Court, San Diego, CA 92123 

Billing Address 9191 Kearny Villa Court, San Diego, CA 92123 

Type of Facility Wastewater Treatment Plant  

Threat to Water Quality 2 

Complexity B 

Reclamation Requirements Producer 

Tertiary Treatment Capacity 32 million gallons per day (mgd) 

Receiving Water See Table 1 below 

Receiving Water Type Groundwater 

 
A. Order No. 97-03 establishes requirements for the discharge of tertiary treated recycled 

water from the City of San Diego North City Water Reclamation Plant (NCWRP).  The 
City of San Diego (hereinafter City or Discharger) submitted a Report of Waste 
Discharge (ROWD), dated January 12, 2015 requesting an amendment to Order No. 
97-03, Waste Discharge and Water Recycling Requirements for the Production and 
Purveyance of Recycled Water for the City of San Diego North City Water Reclamation 
Plant.  The Order prescribes new requirements for the discharge of recycled water from 
the NCWRP rather than amending Order No. 97-03 because Order No. 97-03 is 
outdated and not consistent with some of the requirements contained in the State Board 
Recycled Water Policy (2013).  This Order replaces and supersedes Order No. 97-03.  
For the purposes of this Order, references to the “Discharger” in applicable State laws, 
plans, or policy are held to be equivalent to the references to the Discharger herein.



 
 
Attachment C December 16, 2015 
Information Sheet 
 

C-2 
 

Item 7 
Supporting Document No. 1 
December 16, 2015 

B. On January 17, 2014, California’s Governor proclaimed a Drought State of Emergency 
and directed State officials to take all necessary actions to prepare for drought 
conditions.   The California Legislature has declared that a substantial portion of the 
future water requirements of the State may be economically met by beneficial use of 
recycled water (Water Code section 13511).  The Legislature also expressed its intent 
that the State undertake all possible steps to encourage development of water recycling 
facilities so that recycled water may be made available to help meet the growing water 
requirements of the State (Water Code section 13512).  The Order is consistent with the 
legislature’s declaration because it encourages the increased use of recycled water in 
place of potable water supplies. 
 

C. On February 3, 2009, the State Water Board adopted Resolution 2009-0011, Adoption 
of a Policy for Water Quality Control for Recycled Water (Recycled Water Policy,1 
revised January 22, 2013 and effective April 25, 2013).  The Recycled Water Policy 
promotes the use of recycled water to achieve sustainable local water supplies and 
reduce greenhouse gas emissions.  The Order is consistent with the Recycled Water 
Policy because it requires the City to conduct priority pollutant monitoring, implement 
nutrient management measures, and participate as a stakeholder in developing a salt 
and nutrient management plan for the Poway groundwater basin.  

D. Recycled water use can help to reduce the scarcity of local water supplies.  It is not the 
only option for bringing supply and demand into a better balance, but it is a viable cost 
effective solution that is appropriate in many cases.  The feasibility of recycled water 
use depends on local circumstances, which affect the balance of costs and benefits.  In 
drought conditions, recycled water can be particularly valuable, given the scarcity of 
alternative potable water supplies.  In normal precipitation years recycled water use 
may reduce groundwater extraction.  Broader and more effective uses of recycled water 
are consistent with the goals and objectives of the Recycled Water Policy and the 
California Regional Water Quality Control Board, San Diego Region’s (San Diego Water 
Board) Practical Vision strategy for achieving a sustainable local water supply.2  

E. The Order adds new provisions for the safe transport and use of recycled water from 
proposed recycled water fill stations.  The Order requires the Discharger to amend its 
Rules and Regulations for Recycled Water Use and implement measures to ensure that 
the use and transport of recycled water from the fill stations complies with the Uniform 
Statewide Recycling Criteria, and is protective of public health and the environment. 

                                            
1
 http://www.waterboards.ca.gov/board_decisions/adopted_orders/resolutions/2013/rs2013_0003_a.pdf  

2
 See Practical Vision for “Strategy for Achieving a Sustainable Local Water Supply” 

http://www.waterboards.ca.gov/sandiego/water_issues/Practical_Vision/index.shtml  

http://www.gov.ca.gov/news.php?id=18368
http://www.waterboards.ca.gov/board_decisions/adopted_orders/resolutions/2013/rs2013_0003_a.pdf
http://www.waterboards.ca.gov/sandiego/water_issues/Practical_Vision/index.shtml


 
 
Attachment C December 16, 2015 
Information Sheet 
 

C-3 
 

Item 7 
Supporting Document No. 1 
December 16, 2015 

II. FACILITY DESCRIPTION 

A. Description of the North City Water Reclamation Plant.  The NCWRP is located 
north of Miramar Road, west of Eastgate Mall, and east of Interstate 805.  Treatment 
facilities at the NCWRP include influent screening, grit removal, primary sedimentation, 
flow equalization, biological treatment with an activated sludge process and an anoxic 
selector zone (which provides partial denitrification), secondary clarification, and tertiary 
treatment which include coagulation, filtration, and disinfection.  The peak design flow of 
the plant’s tertiary treatment facilities is 32 mgd.  The peak design flow of the plant’s 
primary treatment facilities is 60 mgd, while the peak design flow of the plant’s 
secondary treatment facilities is 45 mgd.  The Discharger did not propose any 
modifications to the treatment processes, flow capacity, or other facilities at the plant in 
the ROWD.  

The flow from the NCWRP may increase after the Discharger begins operation of its 
advanced water purification facility, however, the Discharger would be required to 
submit a separate ROWD prior to operation of its advanced water purification facility.  
Upon receipt of the ROWD, the San Diego Water Board will either prescribe modify the 
Order, prescribe new waste discharge requirements, or prescribe a National Pollutant 
Discharge Elimination System (NPDES) permit. 

B. Recycled Water Use/Discharge.  Recycled water produced at the NCWRP is 
distributed throughout the northern portion of the City of San Diego via an extensive 
recycled water pipeline system.  More than 90 miles of distribution pipelines are 
installed in Mira Mesa, Miramar Ranch North, Scripps Ranch, University City, Torrey 
Pines, Santa Luz, Olivenhain Municipal Water District’s service area, and Black 
Mountain Ranch to provide recycled water to customers for irrigation, landscaping, and 
industrial use.  The NCWRP also provides recycled water to the southwestern portion of 
the City of Poway.  The City proposes to establish Recycled Water Fill Stations from 
which customers can transport recycled water to use sites for the following uses. 

 Street sweeping and cleaning of sidewalks and outdoor work areas. 

 Dust control, soil compaction, and construction. 

 Sewer flushing and pressure testing of newly constructed tertiary recycled water. 
pipelines, sewer force main pipelines, and gas pipelines. 

 Irrigation of commercial and residential landscapes, crops, and nursery stock. 

 Fire protection 

 Other uses approved in title 22, California Code of Regulations (Cal. Code of Regs.) 
upon receiving approval from the State Water Resources Control Board Division of 
Drinking Water (DDW). 

The primary service area for the NCWRP encompasses recycled water use sites 
located in seven different HAs/HSAs, including: Miramar Reservoir Hydrologic Area 
(Miramar Reservoir HA 906.10), Poway Hydrologic Area (Poway HA 906.20), Scripps 
Hydrologic Area (Scripps HA 906.30), Miramar Hydrologic Area (Miramar HA 906.40), 
Tecolote Hydrologic Area (Tecolote HA 906.50), Solana Beach Hydrologic Area (Solana 



 
 
Attachment C December 16, 2015 
Information Sheet 
   

C-4 
 

Item 7 
Supporting Document No. 1 
December 16, 2015 

Beach HA 905.10), and the Mission San Diego Hydrologic Subarea (Mission HSA 
907.11).   

C. Plant Effluent Quality.  Table 2 lists the average concentrations of selected chemical 
constituents for effluent samples analyzed between 2010 and 2014. 

Table 2.  Effluent Quality (units in milligrams per liter) 
Year TDS BOD TSS Fe Mn B Cl

-
 F

-
 NO3

-
 SO4 MBAS %Na 

2010 890 ND ND 0.090 0.061 0.343 233 0.45 48.0 216 0.19 57 

2011 830 ND ND 0.078 0.071 0.313 236 0.64 48.8 165 0.14 57 

2012 805 ND ND 0.097 0.081 0.330 245 0.69 52.9 144 0.16 58 

2013 828 ND ND 0.066 0.077 0.314 237 0.61 54.7 172 0.06 56 

2014 1,130 ND ND 0.053 0.062 0.370 239 0.56 52.9 192 0.10 56 

 

Endnotes for Table 2 

TDS = Total Dissolved Solids, ND = Non Detect, BOD = Biological Oxygen Demand, TSS = 
Total Suspended Solids, Fe = Iron, Mn = Manganese, B = Boron , Cl- = Chloride, Fl- = Fluoride, 
NO3

-= Nitrate, SO4 = Sulfate, MBAS = Methylene Blue Activated Substances, % Na = Percent 
Sodium 

D. Proposed Changes in Master Recycling Permit.  The City’s ROWD requested that 
the Order be modified to establish an annual average discharge specification for 
manganese of 0.1 mg/L.  The City requested this change because, since 2004, the 
average annual effluent manganese concentrations have exceeded the discharge 
specification of 0.05 mg/L in Order No. 97-03.  The Order also includes requirements for 
Rules and Regulations for hauling and transporting recycled water, includes updated 
effluent monitoring requirements, establishes annual average discharge specifications 
as a calendar average,1 requires the City to participate as a stakeholder in the salt and 
nutrient management planning process for the Poway Groundwater Basin, requires the 
City to conduct a nitrate study, and makes other miscellaneous updates to Order No. 
97-03. 

III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

The requirements contained in the proposed Order are based on the requirements and 
authorities described in this section. 

                                            
1
 The annual average discharge specifications from Order No. 97-03 have been retained in this Order. However, 

the annual average discharge specifications in this Order are expressed as calendar averages rather than 
running averages.  



 
 
Attachment C December 16, 2015 
Information Sheet 
   

C-5 
 

Item 7 
Supporting Document No. 1 
December 16, 2015 

A. Legal Authorities.  This Order is issued pursuant to sections 13263 and 13523.1 of the 
Water Code.  This Order serves as a Master Recycling Permit which also includes 
Waste Discharge Requirements (WDRs) issued pursuant to Water Code, article 4, 
chapter 4, division 7. 

B. California Environmental Quality Act.  Adoption of Order No. R9-2015-0091 is 
exempt from Provisions of the California Environmental Quality Act (CEQA; Public 
Resources Code section 21000, et seq.) pursuant to title 14, Cal. Code Regs.,             
chapter 3, article 19, section 15301 because adoption of the Order will not involve 
expansion or modification of the existing facility.   

 
C. Water Quality Control Plans.  The Water Quality Control Plan for the San Diego Basin 

(hereinafter Basin Plan) designates beneficial uses, establishes water quality objectives, 
and contains implementation programs and policies to achieve those objectives for all 
waters addressed through the plan.  In addition, the Basin Plan implements State Water 
Board Resolution No. 88-63, which established State policy that all waters, with certain 
exceptions, should be considered suitable or potentially suitable for municipal or 
domestic supply.  The beneficial uses of groundwater designated for the HAs/HSAs in 
which recycled water from the plant is used are shown in Table 3. 
 

Table 3.  Beneficial Uses 
Beneficial Uses Hydrologic Area (HA) 

Municipal supply, Agricultural 
supply, Industrial supply 

Miramar Reservoir HA 906.10,1,2 Poway HA 906.20, 
Solana Beach HA 905.101   

Industrial Miramar HSA 906.43 

Municipal supply, Agricultural 
supply, Industrial supply, 
Industrial process supply 

Mission San Diego HSA 907.111 

No beneficial uses specified in 
Basin Plan  

Scripps HA 906.30, Tecolote HA 906.50,  

 

Endnotes for Table 3 
 
1. These beneficial uses do not apply westerly of the easterly boundary of the right-of-way of 